
 

 

  
     

      

   
 

  

   

  
 

 

 

 

 

 
 

   

  

 
 

  

 

   

         

          

    

 
 

 
 

 

 
 

 

 

 
 

 

 

  

  

and the additional outfalls listed in this permit, in accordance with: effluent limitations; monitoring and reporting 
requirements; other provisions and conditions set forth in this permit; and 6 NYCRR Part 750-1 and 750-2. The co-
permittees subject to one or more conditions of this permit are listed on page 2. 

This permit and the authorization to discharge shall expire on midnight of the expiration date shown above and the 
permittee shall not discharge after the expiration date unless this permit has been renewed or extended pursuant to 
[...]
Receiving Water Information ......................................................................................................... 9 

Impaired Waterbody Information ............................................................................................. 10 

Critical Receiving Water Data ................................................................................................. 11 

Permit Requirements .................................................................................................................. 11 

Whole Effluent Toxicity (WET) Testing .................................................................................... 11 

Anti-backsliding ....................................................................................................................... 12 

Antidegradation ....................................................................................................................... 12 

Discharge Notification Act Requirements ................................................................................ 12 

Stormwater Pollution Prevention Requirements ...................................................................... 12 

Mercury ................................................................................................................................... 12 

Biennial Pollutant Scan ........................................................................................................... 13 

Mini Industrial Pretreatment Program ...................................................................................... 13 

Emerging Contaminant Monitoring .......................................................................................... 13 

Schedule of Additional Submittals ........................................................................................... 14 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ......................................................... 15 

POLLUTANT SUMMARY TABLE ............................................................................................... 15 

Outfall 001 ............................................................................................................................... 15 

Outfall 002 ............................................................................................................................... 21 

Appendix: Regulatory and Technical Basis of Permit Authorizations ......................................... 22 

Regulatory References ............................................................................................................ 22 

Outfall and Receiving Water Information ................................................................................. 22 

Existing Effluent Quality .......................................................................................................... 23 

PAGE 2 OF 27 



  
   

 
   

   

 
  

 
 

 

  
 
 
 

 

 
 
 
  
 
  

 
 

 
 

 
 
 
 

 
 
  
 

 

  
   
  
  
 
 

  
 

 
 
 
 

Emerging Contaminant Short-Term Monitoring Program 
Annual Flow Certification 
Biennial Pollutant Scan 
Stormwater No Exposure Re-certification 

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) EBPS permit renewal has been drafted 
for the Town of Greenport Sewage Treatment Plant (STP). The changes to the permit are 
summarized below: 

General Updates 
 Outfall 001 and 002 latitude and longitude 
 Permit format, definitions, and general conditions 
 Added Mercury Minimization Program Type I requirements 
 Added Mini Industrial Pre-treatment Program language and requirements 

Changes at Outfall 001 
 Reduced summer monthly average limit for ammonia (as N) from 10 mg/L to 7.5 mg/L 
 Added winter monthly average ammonia (as N) monitoring 
 Added total mercury daily maximum limit of 50 ng/L  
 Removed total zinc action level of 0.6 lbs/d 
 Reduced daily maximum total residual chlorine (TRC) limit from 0.1 mg/L to 0.03 mg/L 
 Added Whole Effluent Toxicity (WET) testing with acute and chronic action levels of 1.4 

TUa and 5.6 TUc, respectively 

Changes at Outfall 002 
 Changed all sampling frequencies to once per discharge event 
 Changed monthly average flow monitoring to monthly total 
 Changed CBOD5 and total suspended solids (TSS) monthly average limits to daily 

maximum 
 Removed all 7-day average limits 
 Changed all mass loading limits to monitoring  
 Removed temperature, ammonia (as N), and total kjeldahl nitrogen (TKN) monthly 

average monitoring 
 Added total mercury daily maximum limit of 50 ng/L  
 Removed total zinc action level of 0.6 lbs/d 
 Removed TRC monthly average monitoring and reduced daily maximum limit from 0.1 

mg/L to 0.03 mg/L 

The following have been added to the Schedule of Additional Submittals:  
 
 
 
 
 Mercury Minimization Plan (MMP) Type I Requirements 
 Mini Industrial Pretreatment Program 

o Fast Report on Significant Industries (FROSI) 
o Industrial Chemical Survey (ICS)  

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information
including the regulatory basis for the effluent limitations and other conditions are in the
Appendix linked throughout this fact sheet. 

PAGE 3 OF 27 



  
   

 
   

   

 
  

 
 
 
  

 
 
 

 
 

 
 

  
 

 
  

 

 

 
  

 
 

 
 

 
 

 
 

 

 

 

The 2008 permit, along with all subsequent modifications, has formed the basis of 
this permit.

The permit was administratively renewed on 5/1/2009 and 5/1/2014, effective until 
4/30/2019, at which time the facility became SAPA1 extended. 

The current permit was allowed to stay in effect pursuant to SAPA1. 

DEC issued a Request for Information (RFI) to modify and renew the SPDES 
permit due to the facility’s EBPS score2. At the time of the RFI, the facility had an 
EBPS score of 155 and ranking of 164.   

The Department granted an extension for the RFI response until 9/1/2023. 

The Town of Greenport submitted a NY-2A permit application. 

The Department issued a Request for Additional Information (RFAI), due by 
10/16/2023, to request information missing from the NY-2A application. 

The Department granted an extension for the RFAI response until 11/13/2023. 

The Town of Greenport submitted a response to the RFAI and all requested 

10/13/2023 

11/13/2023 
information for the NY-2A permit application was received.  

newspapers, contains information on the public notice process. 

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

Administrative History 
11/17/2008* The last full technical review was performed as part of a permittee-initiated 

modification and the expiration date of the permit remained 4/30/2009. The SPDES 
permit was modified to implement the following significant changes: 
 Increase in flow limit from 0.83 MGD to 1.35 MGD 
 Add Outfall 002 to the permit  
 Decrease seasonal ammonia limits and add daily maximum ammonia 

monitoring 

*The Modification Date (EDPM) was incorrectly listed on the permit as 11/17/2009 
instead of the correct date, which is listed on the transmittal memo as 11/17/2008. 

4/30/2019 

4/3/2023 

8/7/2023 

9/1/2023 

9/29/2023 

The Notice of Complete Application, published in the Environmental Notice Bulletin and 

Facility Information
This facility is a publicly owned treatment works (POTW) that receives flow from domestic and 
industrial users, with effluent consisting of treated sanitary wastewater and industrial process 
water. The facility accepts truck wash water from ADM Trucking Inc., a significant industrial user 
(SIU), through a town-issued permit. The collection system consists of separate sewers.  

The current 1.35 MGD treatment plant consists of: 
 Preliminary Treatment: Screening, Grit Removal  

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I)
2 Pursuant to 6 NYCRR 750-1.18 and NYS Environmental Benefit Permit Strategy (EBPS) 

PAGE 4 OF 27 

https://750-1.18


  
   

 
   

   

 
  

 
 
 

 
 
 

 

 

 

 

 

 
 

 

 
 

 

  

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

 Primary Treatment: Primary Clarification 
 Secondary Treatment: Sequencing Batch Reactors (SBRs) 
 Disinfection (seasonal): Ultraviolet (UV) 

Wastewater enters the treatment plant from two collection system trunk lines (north and south). 
The average daily flow to the wastewater plant is 0.73 MGD. Sludge is aerobically digested before 
being dewatered and hauled away for incineration.  

The primary outfall (Outfall 001) discharges to Claverack Creek (Class C) and consists of a 16” 
pipe with no diffuser that discharges approximately 8 feet from the bank and 3 feet underwater.  

The secondary outfall (Outfall 002), an overflow of fully treated wastewater during peak flow 
conditions, consists of a 17” pipe located approximately 2 feet from the bank that discharges into 
an unnamed tributary of Claverack Creek (Class C). The flow threshold for discharge via this 
outfall is 3.2 MGD. Since January 2023, the facility has discharged from this outfall five times. 

The facility does not have any planned improvements. However, the facility is currently working 
on an Inflow & Infiltration (I&I) Investigation Project. 

The facility accepts wastewater from the following municipalities: 

The facility accepts wastewater from the following significant industrial users (SIUs): 

Significant Industrial User (SIU) SIC Code 
Categorical Reference 

(if applicable to 40 CFR) 
ADM Trucking Inc. 4213-06 40 CFR Part 442 

Municipality POSS # or SPDES # Collection System 
Town of Greenport NY0030988 Separate 

Hamlet of Stottville (Town of Stockport) 
Pending POSS 
Registration 

Separate 

Columbia County Commerce Center 
Pending POSS 

Registration 
Separate 

PAGE 5 OF 27 



Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

Site Overview 

Figure 1. Aerial view of facility and Outfall 001, discharges to Claverack Creek, Class C, and 
Outfall 002, discharges to Unnamed Tributary of Claverack Creek, Class C. 

Claverack Creek, 
Class C 

Unnamed Tributary of 
Claverack Creek, Class C 

  
   

 
   

   

 
  

 

 
 

 

PAGE 6 OF 27 



  
   

 
   

   

 
  

 

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

Figure 2. Facility process flow diagram. 

PAGE 7 OF 27 



  
   

 
   

   

 
  

  

 

 

 

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

Figures 3 and 4. View of Outfall 001 and Claverack Creek, Class C. 

Figures 5 and 6. View of Outfall 002 and Unnamed Tributary of Claverack Creek, Class C. 

PAGE 8 OF 27 



  
   

 
   

   

 
  

 

 
 

 

 

 

 

 

 

 
 

  

 

  
 

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. The 
existing effluent quality was determined from Discharge Monitoring Reports and the application 
submitted by the permittee for the period 4/30/2019 to 4/30/2024. Appendix Link 

Receiving Water Information
The facility discharges via the following outfalls: 

Reach Description: Claverack Creek and its tributaries (H-204-3) are part of the Lower Hudson 
River watershed. The segment of Claverack Creek at the point of discharge for Outfall 001 (6 
NYCRR 863.6 – Table I – Item 401) and the segment of Claverack Creek Unnamed Minor 
Tributary at the point of discharge for Outfall 002 (6 NYCRR 863.6 – Table I – Item 410) are both 
classified as C. 

From Outfall 001, the Claverack Creek flows northeast approximately 2.8 miles to the Stottville 
Dam. From the Stottville Dam, the Claverack Creek flows northwest approximately 2.6 miles to 
the Stockport Creek. After the confluence with Claverack Creek, Stockport Creek flows west 
approximately 2 miles to the Hudson River (Class A).  

Three receiving water data sources were used for permit development: 

 The USGS Gage used for low flow analysis, Gage 01361200, is located southeast of the 
Greenport STP in Claverack, NY, about 6 miles upstream on the Claverack Creek. 

 Rotating Integrated Basin Studies (RIBS) Station 13-CLAV-2.8 is in Stottville, about 2.8 
miles downstream of Outfall 001. The station is located just upstream of the Stottville Dam 
impoundment. Hardness data from this station were used in a desktop analysis to conduct 
reasonable potential analyses for toxic pollutants.  

 RIBS Station 13-CLAV-0.5 is about 5.1 miles downstream of Outfall 001 and about 0.3 
miles upstream of the confluence of Claverack Creek with Stockport Creek. 

Outfall 
No. 

SIC 
Code 

Wastewater Type Receiving Water 

001 4952 
Treated Sanitary Sewage and 

Industrial Process Water 
Claverack Creek, Class C 

002* 4952 
Treated Sanitary Sewage and 

Industrial Process Water 
Unnamed tributary of Claverack 

Creek, Class C 

*This outfall is an overflow of fully treated wastewater effluent during peak flow conditions. 

PAGE 9 OF 27 



  
   

 
   

   

 
  

 

 

 
 

 

Figure 9. Map showing location of Greenport STP, USGS gage station, RIBS stations, and 
downstream reaches to the Hudson River. 

Permittee: Town of Greenport Date: October 16, 2024  v.1.27 
Facility: Town of Greenport STP Permit Writer: Taylor Shanley 
SPDES Number: NY0030988 Water Quality Reviewer: Samantha McCart 
USEPA Major/Class 05 Municipal Full Technical Review 

See the Outfall and Receiving Water Summary Table and Appendix for additional information.  

Impaired Waterbody Information 
The Claverack Creek segment (Priority Waterbody Listing [PWL] No. 1310-0047) is not listed on 
the 2020/2022 New York State Section 303(d) List of Impaired/Total Maximum Daily Load (TMDL) 
Waters, and therefore, there are no applicable waste load allocations (WLAs) for this discharge. 

PAGE 10 OF 27 



The 1Q10, 7Q10, and 30Q10 flows were used to calculate the acute, chronic, and human, 
aesthetic, wildlife (HEW) dilution ratios, respectively. 

Dilution Ratio = (Facility Flow + Low Flow) / Facility Flow 

During discharge events, only a portion of the total flow would discharge via Outfall 002. The 
water quality analysis done for Outfall 001 is therefore expected to be protective of Outfall 002 at 
these conditions, and the same effluent limitations have been applied at both outfalls (with 

quality reviews. See the Pollutant Summary Table for additional justification. 

Critical receiving water data are listed in the Pollutant Summary Table at the end of this fact sheet. 